
 

 
CN-0759  RDA 2366 

 
STATE OF TENNESSEE 

DEPARTMENT OF ENVIRONMENT AND CONSERVATION 
DIVISION OF WATER RESOURCES  

Davy Crockett Tower, 9th Floor 
James Robertson Parkway 

Nashville, Tennessee 37243 
May 17, 2024 
 
Honorable Dennis Deal 
Mayor 
City of Church Hill 
e-copy: mayor@churchhilltn.gov 
P.O. Box 366 
Church Hill, TN 37642 
 
Subject: NPDES Permit No. TN0021253 
  City of Church Hill 
  Church Hill, Hawkins County, Tennessee 
 
Dear Mayor Deal: 
 
In accordance with the provisions of the Tennessee Water Quality Control Act, Tennessee 
Code Annotated (T.C.A.), Sections 69-3-101 through 69-3-120, the Division of Water 
Resources hereby issues the enclosed NPDES Permit. The continuance and/or reissuance of 
[...]
Sewerage system means the conduits, sewers, and all devices and appurtenances 
by means of which sewage and other waste is collected, pumped, treated, or 
disposed. 
 
Sludge or sewage sludge is solid, semi-solid, or liquid residue generated during 
the treatment of domestic sewage in a treatment works. Sewage sludge includes, 
but is not limited to, domestic septage; scum or solids removed in primary, 
secondary, or advanced wastewater treatment processes; and a material derived 
from sewage sludge. Sewage sludge does not include ash generated during the 
firing of sewage sludge in a sewage sludge incinerator or grit and screenings 
generated during preliminary treatment of domestic sewage in a treatment 
works. 
 
Source means any activity, operation, construction, building, structure, facility, or 
installation from which there is or may be the discharge of pollutants. 



City of Church Hill 
NPDES Permit TN0021253 

Page 41 
 

 

 
Standard of performance means a standard for the control of the discharge of 
pollutants that reflects the greatest degree of effluent reduction that the 
Commissioner determines to be achievable through application of the best 
available demonstrated control technology, processes, operating methods, or 
other alternatives, including, where practicable, a standard permitting no 
discharge of pollutants. 
 
Stream means a surface water that is not a wet weather conveyance. 
 
Subecoregion is a smaller, more homogenous area that has been delineated 
within an ecoregion. 
 
Total dissolved solids or TDS means nonfilterable residue. 
 
Upset means an exceptional incident in which there is unintentional and 
temporary noncompliance with technology-based effluent limitations because of 
factors beyond the reasonable control of the permittee. An upset does not include 
noncompliance to the extent caused by operational error, improperly designed 
treatment facilities, inadequate treatment facilities, lack of preventive 
maintenance, or careless or improper operation. 
 
The term washout is applicable to domestic wastewater activated sludge plants 
and means a loss of mixed liquor suspended solids (MLSS) of 30.00% or more 
from the aeration basin(s). 
 
Waters means any and all water, public or private, on or beneath the surface of 
the ground, which are contained within, flow through, or border upon Tennessee 
or any portion thereof, except those bodies of water confined to and retained 
within the limits of private property in single ownership which do not combine or 
effect a junction with natural surface or underground waters. 
 
Watercourse means a man-made or natural hydrologic feature with a defined 
linear channel that discretely conveys flowing water, as opposed to sheet-flow. 
 
Weekly average amount means the arithmetic mean of all the measured daily 
discharges by weight during the calendar week when the measurements were 
made.  
 
Weekly average concentration means the arithmetic mean of all the 
concentrations expressed in units of mass per volume of any pollutant measured 
in a calendar week.  



City of Church Hill 
NPDES Permit TN0021253 

Page 42 
 

 

 
Wet weather conveyance means, notwithstanding any other law or rule to the 
contrary, man-made or natural watercourses, including natural watercourses that 
have been modified by channelization: 
 
(a) That flow only in direct response to precipitation runoff in their immediate 

locality; 
 
(b) Whose channels are at all times above the groundwater table; 
 
(c) That are not suitable for drinking water supplies; and 
 
(d) In which hydrological and biological analyses indicate that, under normal 

weather conditions, due to naturally occurring ephemeral or low flow there 
is not sufficient water to support fish, or multiple populations of obligate lotic 
aquatic organisms whose life cycle includes an aquatic phase of at least two 
months. 

 
Wet weather overflow means a sanitary sewer overflow that is directly related to 
a specific rainfall event.  
 
Wet weather release means a release that is directly related to a specific rainfall 
event. 
 

4.2. ACRONYMS AND ABBREVIATIONS 

1Q10 –  1-day minimum, 10-year recurrence interval 
30Q5 –  30-day minimum, 5-year recurrence interval 
7Q10 –  7-day minimum, 10-year recurrence interval 
BAT – best available technology economically achievable 
BCT –  best conventional pollutant control technology 
BDL –  below detection limit 
BOD5 –  five-day biochemical oxygen demand 
BPT –  best practicable control technology currently available 
CBOD5 –  five-day carbonaceous biochemical oxygen demand 
CEI –  compliance evaluation inspection 
CFR –  code of federal regulations 
CFS –  cubic feet per second 
CFU –  colony forming units 
CIU –  categorical industrial user 
CSO –  combined sewer overflow 
DMR –  discharge monitoring report 



City of Church Hill 
NPDES Permit TN0021253 

Page 43 
 

 

D.O. –  dissolved oxygen 
E. coli –  Escherichia coli 
EPA –  Environmental Protection Agency 
EFO –  environmental field office 
GPM –  gallons per minute 
IC25 –  inhibition concentration causing 25% reduction in survival, 

reproduction, and growth of the test organisms 
IU –  industrial user 
IWS –  industrial waste survey 
LB (lb) –  pound 
LC50 –  acute test causing 50% lethality 
MDL –  method detection limit 
MGD –  million gallons per day 
mg/L –  milligrams per liter 
ML –  minimum level of quantification 
mL –  milliliter 
MLSS –  mixed liquor suspended solids 
MOR –  monthly operating report 
NODI –  no discharge code in NetDMR 
NPDES –  national pollutant discharge elimination system 
PL –  permit limit 
POTW –  publicly owned treatment works 
SAR –  semi-annual report [pretreatment program]  
SIU –  significant industrial user 
SSO –  sanitary sewer overflow 
STP –  sewage treatment plant 
TBEL –  technology-based effluent limit  
TCA –  Tennessee code annotated 
TDEC –  Tennessee Department of Environment and Conservation 
TIE/TRE –  toxicity identification evaluation/toxicity reduction evaluation 
TMDL –  total maximum daily load 
TRC –  total residual chlorine 
TSS –  total suspended solids 
WQBEL –  water quality-based effluent limit 
 

  



City of Church Hill 
NPDES Permit TN0021253 

Page 44 
 

 

4.3. RESOURCES, HYPERLINKS, AND WEB PAGES 

Clean Water Act NPDES Electronic Reporting (eReporting) Information 
 https://www.epa.gov/compliance/npdes-ereporting  
 
Electronic Code of Federal Regulations (eCFR), Title 40 (40 CFR § 1 through § 1099) 
 https://www.ecfr.gov/cgi-bin/text-

idx?SID=75202eb5d09974cab585afeea981220b&mc=true&tpl=/ecfrbrowse/Title40/40chapt
erI.tpl  

 
Electronic Reporting (NetDMR) Waiver Request 
 https://www.tn.gov/content/dam/tn/environment/water/documents/wr_ereporting_waiver.pdf  
 
Low Flow Statistics Tools: A How-To Handbook for NPDES Permit Writers (EPA) 

https://www.epa.gov/sites/production/files/2018-11/documents/low_flow_stats_tools_handbook.pdf  
 

Methods for Measuring the Acute Toxicity of Effluents and Receiving Waters to 
Freshwater and Marine Organisms (EPA) 
 https://www.epa.gov/sites/production/files/2015-08/documents/acute-freshwater-and-

marine-wet-manual_2002.pdf  
 
NetDMR Login 
 https://cdxnodengn.epa.gov/net-netdmr/  
 
NetDMR, MyTDEC Forms, & Electronic Reporting Information  
 https://www.tn.gov/environment/program-areas/wr-water-resources/netdmr-and-electronic-

reporting.html  
 
NPDES Compliance Inspection Manual (EPA) 
 https://www.epa.gov/sites/production/files/2017-01/documents/npdesinspect.pdf  
 
NPDES Electronic Reporting Rule 
 https://www.federalregister.gov/documents/2015/10/22/2015-24954/national-pollutant-

discharge-elimination-system-npdes-electronic-reporting-rule  
 
Quality System Standard Operating Procedure for Macroinvertebrate Stream 
Surveys (QSSOP) 
 https://www.tn.gov/content/dam/tn/environment/water/documents/DWR-PAS-P-01-

Quality_System_SOP_for_Macroinvertebrate_Stream_Surveys-081117.pdf  
 
Rules of the TN Department of Environment and Conservation, Chapter 0400-40 
 https://publications.tnsosfiles.com/rules/0400/0400-40/0400-40.htm  
 



City of Church Hill 
NPDES Permit TN0021253 

Page 45 
 

 

Short-term Methods for Estimating the Chronic Toxicity of Effluents and Receiving 
Waters to Freshwater Organisms (EPA) 
 https://www.epa.gov/sites/production/files/2015-08/documents/short-term-chronic-

freshwater-wet-manual_2002.pdf  
 
TDEC Water Quality Rules, Reports, and Publications 

https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-quality-
reports---publications.html  

 
Technical Support Document for Water Quality-based Toxics Control (EPA) 
 https://www3.epa.gov/npdes/pubs/owm0264.pdf  
 
Tennessee Nutrient Reduction Framework 
 https://www.tn.gov/content/dam/tn/environment/water/tmdl-program/wr-ws_tennessee-

draft-nutrient-reduction-framework_030315.pdf  
 
Tennessee Plant Optimization Program (TNPOP) 
 https://www.tn.gov/environment/program-areas/wr-water-resources/tn-plant-optimization-

programs/tnpop.html  
 
Tennessee Water Resources Data and Map Viewers 

https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-resources-
data-map-viewers.html  

 
USGS StreamStats 
 https://www.usgs.gov/mission-areas/water-resources/science/streamstats-streamflow-

statistics-and-spatial-analysis-tools?qt-science_center_objects=0#qt-science_center_objects  
 
USGS Hydrologic Toolbox 
 https://pubs.usgs.gov/publication/tm4D3   
 
 
 
 
 
 



City of Church Hill 
NPDES Permit TN0021253 - Rationale 

Page R-1 
 

 

RATIONALE 
 

City of Church Hill 
Church Hill WWTP 

NPDES Permit No. TN0021253 
Permit Writer: Wade Murphy 

April 16, 2024 (with highlighted corrections on May 17, 2024) 
 

1. PERMIT STATUS & PUBLIC PARTICIPATION 

Permit Type: Municipal 
Classification: Major 
Previous Issuance Date: 01-MAY-19 
Previous Expiration Date: 31-MAY-24 

Previous Effective Date: 01-JUN-19 
 
As provided under Rule 0400-40-05-.06, this permit allows 30 days for public 
comment on the proposed permit. The 30-day public comment period begins the 
date this permit is placed on public notice. The public notice document for this 
permit can be found at the Division’s Water Notices and Hearings website under 
“Permit Public Notices”. 
 

Public Notice Date: April 16, 2024 
Comment Period Ends: May 16, 2024 

 
Those wishing to make a formal comment on the proposed permit may submit 
comments electronically to Water.Permits@tn.gov, or by mail to: 
 

Division of Water Resources - Water Based Systems Unit 
William R. Snodgrass Tennessee Tower 

500 James Robertson Parkway, 9th Floor 
Nashville, TN 37243 

 
The public may also request a public hearing on a proposed permit by submitting 
such a request in writing during the public comment period specified above. The 
request should indicate the interest of the party filing it and the reasons why a 
hearing is warranted. A request for public hearing should be submitted as soon 
as practicable to the addresses provided above. Questions regarding the draft 
permit may be directed to 1-888-891-TDEC.  



City of Church Hill 
NPDES Permit TN0021253 - Rationale 

Page R-2 
 

 

 
2. FACILITY INFORMATION 

Permittee Name: City of Church Hill 
Project Name: Church Hill WWTP 

Location: 
VFW Road (STP) 300 East Main Blvd(City Hall), Church Hill, 
Hawkins County, Tennessee 

Contact: Honorable Dennis Deal - Mayor 

 (423) 357-6161 
 mayor@churchhilltn.gov 
Design Flow Rate: 2.5 MGD 
Percentage Industrial Flow: ≈ 16% of actual POTW flow of 0.774 MGD 
Certified Operator Grades: STP: III; CS: I; Date Rated: 08/17/99 

Treatment Description: 

Oxidation ditch activated sludge preceded by rotary drum 
screening and grit removal and followed by secondary clarifiers 
and ultraviolet disinfection. Sludge is treated by aerobic digestion 
and pressed by a sludge filter press prior to disposal by land 
application. 

 

    The plus sign indicates the location of the POTW: 

  



City of Church Hill 
NPDES Permit TN0021253 - Rationale 

Page R-3 
 

 

3. RECEIVING STREAM INFORMATION 

Receiving Waterbody: Holston River at mile 136.5  
Watershed Group: Holston   
Hydrocode: 06010104   
Low Flow: 1Q10 = 587.2 MGD (908.98 CFS); 30Q5 = 791.8 MGD (1225.7 CFS)   

Low Flow Reference: The flow calculation is the sum of regulated and unregulated flows in 
the South Fork Holston and Holston Rivers respectively. 

  

Stream Designated Uses: Domestic Water Supply Industrial Fish & Aquatic Life Recreation   
      X X   
  Livestock & Wildlife Irrigation Navigation Trout   
  X X       
            

 
This permit uses the same low river flow in the Holston River at Church Hill that is 
calculated for the BAE Systems Ordnance Systems Inc., Holston Army Ammunition 
Plant, at river mile 136.5. The flow calculation is the sum of regulated and 
unregulated flows in the South Fork Holston and Holston Rivers respectively. 
Appendix 5 details the factors used in this estimation. 
 

4. NEW PERMIT LIMITATIONS AND COMPLIANCE SCHEDULE SUMMARY 

a) The units for E. coli have been standardized to number per 100 mL (#/100 mL). 
Previously, the Division used either MPN/100 mL or CFU/100 mL. The 
identification of one of these two units indirectly created a requirement for a 
specific type of testing methodology. By utilizing #/100 mL unit, permittees are 
provided the flexibility to select the 40 CFR § 136 method that is most suitable 
for their operations. The limit value (number) will remain the same as the limit 
units are functionally equivalent. Moreover, the daily maximum limit for E. coli 
has been changed to 410 #/100 mL as a result of updated water quality criteria 
in Rule 0400-40-03-.03 for the protection of the recreation designated use. 
 
Language throughout the permit has been updated to reflect the eReporting 
phase 2 requirements in 40 CFR § 127. This includes (but is not limited to) 
detailing specific data elements that are required to be reported for sanitary 



City of Church Hill 
NPDES Permit TN0021253 - Rationale 

Page R-4 
 

 

sewer overflows, releases and bypasses as well as pretreatment program 
information. 
 
This permit removes the influent monitoring requirement for ammonia as 
nitrogen. Refer to Section 6.4 below. (The effluent limiting and monitoring 
remain.) 
 
This permit reduces the daily maximum limit on E. coli to comply with new 
state water quality criteria. Refer to Section 6.7 below.  
 
This permit removes monitoring and reporting of total phenols from the limit 
table in Part 1 of the permit. Refer to Section 6.9 and Appendix 3 below. 
 

b) Compliance Schedule Summary 
 

Description of Report to be Submitted 
Reference Section 

in Permit 
Monthly Discharge Monitoring Reports  1.3.1. 
Monthly Operational Reports 1.3.4. 
Bypass and Sanitary sewer overflow and Release Report  1.3.5.1. 
Industrial Waste Survey Report within 120 days of the 
effective permit date 3.2. 

Technical review of the need to recalculate local limits 
within 120 days of the permit effective date 3.2. 

Annual Biomonitoring Report beginning within 270 days 
of the effective permit date 

3.4. 

 
c) For comparison, this rationale contains a table depicting the previous permit 

limits and effluent monitoring requirements in Appendix 1. 
 

5. PERMIT HISTORY 

5.1. PREVIOUS PERMIT TERM REVIEW 

A review of the permittee’s Discharge Monitoring Reports (DMRs) from September 
2020 through December 2023 reveals that the permittee has operated the 
treatment plant consistently within permit limits with a few bypasses of treatment 
and a few collection system overflows. A summary of data reported on DMRs 
during the previous permit term is located in Appendix 2. 
 
During the previous permit term, Division personnel from the Johnson City 
Environmental Field Office performed a Compliance Evaluation Inspection (CEI) of 



City of Church Hill 
NPDES Permit TN0021253 - Rationale 

Page R-5 
 

 

the permittee’s facility. The CEI was performed by Sandra Vance, Brianne Begley 